
  

 
 
Town of Beloit WWTP 
3629 S. Walters Rd. |Beloit, WI, 53511 
 

 

Town of Beloit 
Water Quality Trading Plan 
 
June 2019 

  

 

Prepared by: 
 

Donohue & Associates, Inc. 
3311 Weeden Creek Road 
Sheboygan, WI 53081 
donohue-associates.com 
 
 

Donohue Project No.: 13267 

 

 



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page ii 

 

TABLE OF CONTENTS  

 

1. Background ...................................................................................................................... 1 

1.1 General Information ............................................................................................................... 1 

1.2 Introduction ............................................................................................................................ 1 

1.3 Existing Conditions .................................................................................................................. 2 

1.3.1 Current Facility Loadings & Performance ............................................................................... 3 

1.3.2 Historical Phosphorus Loadings .............................................................................................. 5 

1.4 Summary of Previous Optimization Activities ........................................................................ 6 

2. Water Quality Trading ...................................................................................................... 8 

2.1 Identified Point Source WQT Partners .................................................................................... 8 

2.2 Trade Ratio Calculation and Credit Quantification ................................................................. 9 

2.3 Project Timeline .................................................................................................................... 13 

2.4 Duration of WQT Agreement ................................................................................................ 13 

2.5 Method for Quantifying Credits ........................................................................................... 13 

2.6 Tracking and Verification Procedures ................................................................................... 13 

 

  



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page iii 

 

LIST OF TABLES  

Table 1. Future WPDES Monthly Average TMDL Allocations ....................................................................... 2 

Table 2. Beloit WWTP Influent and Effluent Flows and Loadings (2015-2018) ............................................ 3 

Table 3. 2017 Average Monthly flows and TP Loadings and Concentrations ............................................... 6 

Table 4. Required TP Offset Based on 2017 Flows and TP Loadings and Concentrations ............................ 6 

Table 5. Required Phosphorus Offsets for WQT Trading .............................................................................. 8 

Table 6. Estimated Credits at Current and Future Flows from the City of Columbus WWTP .................... 10 

Table 7. Five Year Estimate of Required Total Annual Required Credits Generated .................................. 11 

Table 8. Monthly Distribution of Required Credits ..................................................................................... 11 

Table 9. Town of Beloit Future WQT Adjusted WPDES Monthly Average TMDL Allocations ..................... 12 

Table 10. Current City of Columbus WPDES Monthly Average TMDL Allocations ..................................... 12 

Table 11. WQT Adjusted City of Columbus WPDES Monthly Average TMDL Allocations .......................... 13 

 

  



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page iv 

 

LIST OF FIGURES  

Figure 1. Beloit WWTP Flow Diagram ........................................................................................................... 2 

Figure 2. Beloit WWTP Influent TP (mg/L) .................................................................................................... 3 

Figure 3. Beloit WWTP Influent TP (ppd) ...................................................................................................... 4 

Figure 4. Beloit WWTP Effluent TP (mg/L) .................................................................................................... 4 

Figure 5. Beloit WWTP Effluent TP (ppd) ...................................................................................................... 5 

Figure 6. Location of Credit Generator ......................................................................................................... 9 

 

  



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page v 

 

APPENDICES   

Appendix A – Water Quality Trading Notice of Intent 

Appendix B – Water Quality Trading Checklist 

Appendix C – Water Quality Trading Agreement 

  



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page vi 

 

ABBREVIATIONS  

BOD Biochemical Oxygen Demand 
HUC Hydrologic Unit Code 
mg/L milligrams/liter 
mgd Million Gallons per Day 
MDV Multi-Discharger Variance 
No. Number 
ppd Pounds per Day 
RA Running Average 
TBEL Technology Based Effluent Limit 
TMDL Total Maximum Daily Load 
TP Total Phosphorus 
TPW Total Present Worth 
TSS Total Suspended Solids 
UV Ultraviolet  
WDNR Wisconsin Department of Natural Resources 
WPDES Wisconsin Pollutant Discharge Elimination System 
WQBEL Water Quality Based Effluent Limit 
WQT Water Quality Trading 
WWTP Wastewater Treatment Plant 
 

 



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page 1 

 

1. BACKGROUND 

1.1 GENERAL INFORMATION 

Permittee WPDES Permit Number: WI-0026930-08-0 

Permittee Contact Information:  Joe Rose 
     Public Works Director 
     Town of Beloit WWTP 
     3629 S Walters Road 
     Beloit, WI 53511 
 

Pollutant for which credits will be generated: Phosphorus 

 

1.2 INTRODUCTION 

The Town of Beloit, Wisconsin owns and operates the Beloit Wastewater Treatment Plant (WWTP), which 
serves a population of approximately 7,800. The plant has an average day design flow capacity of 1.0 
million gallons per day (mgd). The treatment plant operates under the Wisconsin Pollution Discharge 
Elimination System Permit (WPDES) permit No. WI-0026930-08-0. The permit was reissued on January 1, 
2015. As part of the permit, the WWTP is required to meet a monthly average effluent total phosphorus 
(TP) interim limit of 1.0 mg/L. The permit also included water quality based effluent limits (WQBEL) 
derived from the Rock River Total Maximum Daily Load (TMDL) allocations for the Rock River Basin as 
shown in Table 1. The Rock River TMDL-derived effluent limits become effective on January 1, 2024. Lastly, 
a compliance schedule and required actions for meeting the limits are also in the permit. A Final 
Compliance Alternatives Plan was submitted on March 31, 2019. The Plan outlined the final strategy to 
achieve phosphorus compliance. Specifically, the Plan selected WQT to achieve compliance, and identified 
the City of Columbus WWTP as a potential trade partner. This report is being submitted as a follow-up to 
the Final Compliance Alternatives Plan and outlines how the proposed trading will comply with s. 283.84, 
Wis. Stats., that credits are generated in an acceptable manner and correctly calculated, and that the 
permittee will comply with their WQBELs. The Town of Beloit notice of intent (NOI) for WQT is provided 
in Appendix A and the WQT checklist is provided in Appendix B. 

 

 

 

 

 

 

 



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page 2 

 

Table 1. Future WPDES Monthly Average TMDL Allocations 

Month Monthly Average TP Effluent Limit (ppd) 

January 1.95 

February 2.07 

March 1.82 

April 1.95 

May 1.85 

June 1.79 

July 1.39 

August 1.20 

September 1.09 

October 1.19 

November 1.44 

December 1.74 

 

1.3 EXISTING CONDITIONS 

The WWTP consists of raw wastewater screening and grit removal, nitrifying activated sludge treatment 
in two package plants, and ultraviolet (UV) disinfection. Phosphorus is removed chemically by multi-point 
alum addition. Specifically, chemical is added to preliminary treatment and to the activated sludge 
systems via the clarifier inlets. Waste activated sludge is aerobically digested. The digested biosolids are 
stored on site in a tank and are land applied to local agricultural land, most of which is owned by the Town 
and leased to local farmers. Stored biosolids thicken and separate over time. Decant from the top of the 
tanks is occasionally pumped back to preliminary treatment. Figure 1 presents a simple flow schematic of 
the plant. As for phosphorus removal, the Town uses alum addition (i.e., chemical phosphorus removal) 
in combination with activated sludge secondary treatment to achieve compliance. For the period of 
record, the Town has fed an average of 50 gallons per day of alum for phosphorus removal. 

 

Figure 1. Beloit WWTP Flow Diagram 

 



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page 3 

 

1.3.1 CURRENT FACILITY LOADINGS & PERFORMANCE 

Table 2 provides an updated summary of current influent and effluent flows and loadings for the Town of 
Beloit WWTP from January 1, 2015 to August 31, 2018. As discussed in the Preliminary Compliance 
Alternatives Plan, Loadings are consistent with a primarily domestic wastewater, both in terms of per 
capita flow and average influent concentration. Table 2 shows that from 2015 through 2018, effluent 
phosphorus has consistently been below the interim effluent limit. The effluent phosphorus 30-day 
running average (RA), which is used to approximate average monthly performance capabilities, ranged 
from 0.55 mg/L to as high as 1.03 mg/L. However, the 1.03 mg/L 30-day RA straddled two months, both 
of which had monthly averages below the interim permit limit of 1.0 mg/L. The Town uses alum addition 
(i.e., chemical phosphorus removal) in combination with activated sludge secondary treatment to achieve 
compliance. For the period of record, the Town has fed an average of 50 gallons per day of alum for 
phosphorus removal. Influent and effluent TP concentrations and masses from January 1, 2015 to August 
31, 2018 are shown graphically in Figures 2, 3, 4, and 5.  

Table 2. Beloit WWTP Influent and Effluent Flows and Loadings (2015-2018) 

Location Flow BOD5 TSS TP 

Influent Wastewater 0.512 mgd 252 mg/L 
1,081 ppd 

255 mg/L 
1,094 ppd 

3.9 mg/L 
16.4 ppd 

Final Effluent 0.460 mgd 12.3 mg/L 
45.1 ppd 

10.9 mg/L 
37.7 ppd 

0.81 mg/L 
3.1 ppd 

 

 

Figure 2. Beloit WWTP Influent TP (mg/L) 

 

0.0

2.0

4.0

6.0

8.0

10.0

12.0

14.0

16.0

18.0

Dec-14 Dec-15 Nov-16 Nov-17 Nov-18

Influent TP (mg/L)

Date

TP (mg/L) 30-day RA



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page 4 

 

 

Figure 3. Beloit WWTP Influent TP (ppd) 

 

 

Figure 4. Beloit WWTP Effluent TP (mg/L) 

 

0.0

10.0

20.0

30.0

40.0

50.0

60.0

70.0

Dec-14 Dec-15 Nov-16 Nov-17 Nov-18

Influent TP (ppd)

Date

TP 30-day RA TP

0.0

0.5

1.0

1.5

2.0

Dec-14 Dec-15 Nov-16 Nov-17 Nov-18

Influent TP (mg/L)

Date

TP (mg/L) 30-day RA



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page 5 

 

 

Figure 5. Beloit WWTP Effluent TP (ppd) 

 

1.3.2 HISTORICAL PHOSPHORUS LOADINGS 

The average monthly flows, TP loadings, and TP concentrations for the most recent complete year (2017) 
of data are provided in Table 3. Also provided in Table 3 is a comparison of the average monthly 
phosphorus loadings compared to the pending TMDL. The annual offset, which was also calculated on the 
2017 total annual effluent phosphorus loadings and pending TMDL allocations, is provided in Table 4. This 
offset is the amount of phosphorus that the facility would need to mitigate in the future to meet the 
TMDL. The required annual offset was calculated to be 606 lb/yr. Data from 2017 was used because it is 
the most recent complete year of data and because phosphorus concentrations and loadings remain 
consistent from 2016 to 2018. 

 

 

 

 

 

 

 

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0

Dec-14 Dec-15 Nov-16 Nov-17 Nov-18

Influent TP (ppd)

Date

TP 30-day RA TP



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page 6 

 

Table 3. 2017 Average Monthly flows and TP Loadings and Concentrations 

Month 
Influent 

Flow 
(mgd) 

Effluent 
Flow 

(mgd) 

Influent 
TP 

(mg/L) 

Influent 
TP (ppd) 

Effluent 
TP 

(mg/L) 

Effluent 
TP (ppd) 

TMDL TP 
Allocation 

(ppd) 

Comparison 
to Pending 

TMDL 

January 0.534 0.465 12.0 53.6 0.734 2.84 1.95 Greater Than 

February 0.525 0.450 11.3 49.6 0.777 2.91 2.07 Greater Than 

March 0.554 0.472 10.3 47.8 0.730 2.87 1.82 Greater Than 

April 0.606 0.501 15.0 76.0 0.756 3.16 1.95 Greater Than 

May 0.612 0.521 12.7 65.1 0.840 3.65 1.85 Greater Than 

June 0.559 0.469 15.9 74.2 0.833 3.26 1.79 Greater Than 

July 0.624 0.526 15.5 80.5 0.847 3.71 1.39 Greater Than 

August 0.564 0.484 14.4 68.0 0.927 3.74 1.20 Greater Than 

September 0.524 0.444 14.9 65.0 0.916 3.39 1.09 Greater Than 

October 0.531 0.460 11.0 48.6 0.890 3.41 1.19 Greater Than 

November 0.522 0.449 12.9 56.2 0.836 3.13 1.44 Greater Than 

December 0.515 0.438 13.8 59.3 0.888 3.24 1.74 Greater Than 

Average 0.556 0.473 13.324 61.988 0.831 3.277 1.623 - 

 

Table 4. Required TP Offset Based on 2017 Flows and TP Loadings and Concentrations 

Month 
Influent 

Flow 
(mgd) 

Effluent 
Flow 

(mgd) 

Effluent TP 
(ppd) 

TMDL TP 
Allocation 

(ppd) 

Monthly TP 
Offset 
(ppd) 

Monthly TP 
Offset (lb) 

January 0.534 0.465 2.84 1.95 0.89 27.7 

February 0.525 0.450 2.91 2.07 0.84 23.6 

March 0.554 0.472 2.87 1.82 1.05 32.6 

April 0.606 0.501 3.16 1.95 1.21 36.2 

May 0.612 0.521 3.65 1.85 1.80 55.9 

June 0.559 0.469 3.26 1.79 1.47 44.0 

July 0.624 0.526 3.71 1.39 2.32 72.1 

August 0.564 0.484 3.74 1.20 2.54 78.9 

September 0.524 0.444 3.39 1.09 2.30 69.0 

October 0.531 0.460 3.41 1.19 2.22 69.0 

November 0.522 0.449 3.13 1.44 1.69 50.7 

December 0.515 0.438 3.24 1.74 1.50 46.5 

Total Offset =  606 lb/yr 

1.4 SUMMARY OF PREVIOUS OPTIMIZATION ACTIVITIES 

The Town of Beloit implemented several activities aimed at assessing the ability of the existing WWTP to 
be optimized to reduce effluent phosphorus and potentially meet the future WQBELs without further 
upgrade of the plant. These activities are listed below and were summarized in the Preliminary 
Compliance Alternatives Plan. An update was provided in the Final Compliance Alternatives Plan. 

 Increase Alum Dosage  

 Implement Multi-Point Alum Feed  

 Install an Effluent Orthophosphate Analyzer 



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page 7 

 

 Characterize Effluent Phosphorus as Dissolved or Suspended 

 

One of the main conclusions drawn from the optimization actions was that optimized chemical polishing 
would be able to convert much of the reactive phosphorus to particulate, which would then be amenable 
to meeting the WQT scenarios, which were outlined in the Final Compliance Alternatives Plan and will be 
discussed later in this Plan.  



  

Town of Beloit June 2019 

 

Water Quality Trading Plan Donohue & Associates, Inc. 
 Page 8 

 

2. WATER QUALITY TRADING 

WQT is a compliance method consisting of directly adjusting permit levels to be less restrictive by reducing 
pounds of phosphorus discharged into the water body elsewhere. These trades can be with point sources 
or non-point sources. Non-point source and point source trading were evaluated as part of the Preliminary 